
20

Network 8000 Satellite – Large Stainless-Steel Pedestal (Sheet 1 of 2)

Note: –     indicates cable connection points and routing.F

10

3

4

7

9

11

1

12

12

2

2a

13

14

15

5

16

6

17

18

8

19

20

21

2223

24

25

26 27

28

29

30

3132

33

34

35

36

37

38

Front View

A



21

Item No. Part No. Description Quantity
Per Assy.

1 – – – – – Cabinet Assy., Pedestal Controller (See Service Items) 1
2 – – – – – Door, Cabinet (See Service Items) 2

2A 363-2814 Lock Assy. (Includes Keys) 2
3 – – – – – Control Panel Assy. (See p. 230 for Parts List) 1
4 360-0285 Screw, Machine #6-32 x 3/8", SST 4
5 35-6326 PCB Assy., Pump/Current Monitor 1
6 - - - - - - Screw, Tap #8, SST 1
7 35-8664 Cable Assy., Triac Board 8
8 91-1782 PCB Assy., Valve Voltage Monitor 1
9 1-3076 Screw, Tap, #6-32 x 3/8". 2
10 35-6418 Tab, Terminal 4
11 363-2431 Screw, #6 x 1/2", HI-LO w/Clamp 4
12 35-3434 Base, Triac Module 8
13 360-0471 Surge Protector 4
14 35-8742 Cable Assy., Triac Module 1
15 35-8795 Bracket, Triac Module 1
16 1-3076 Screw, Tap, #6-32 x 3/8" 4
17 4-1063 Screw, Tap, #6 2
18 35-6346 Bracket, Pump Triac Module 1
19 89-7852 PCB Assy., Modem (Includes Items 20 & 21) 1
20 363-2231 Connector, 3-Pin, Female 1
21 363-2638 Fuse, 0.5 Amp, 250V, 3AG 1
22 35-6328 Cable Assy., Modem 1
23 35-8663 Cable Assy., Valve Voltage 1
24 35-8662 Cable Assy., Fuse Board 1
25 35-6332 PCB Assy., Triac Module 8
26 4-1063 Screw, Tap #6 6
27 91-1783 PCB Assy., Fuse and Distribution 1
28 1-3076 Screw, Tap, #6-32 x 3/8" 4
29 363-2497 Fuse, 3.2 Amp Slow-blow 8
30 363-2498 Fuse, 0.5 Amp Slow-Blow 1
31 35-8754 Cable Assy., Power, 24 V a.c. 1
32 363-2370 Circuit Breaker, 10 Amp 1
33 363-1553 Lug, Grounding 1
34 363-2804 Standoff, Hex, #6-32 x 1/2" 6
35 363-2812 Standoff, Hex, 6-32 x 3/4" 6
36 1-3079 Nut, Hex, 6-32 12
37 360-0594 Nut, Hex, 1/4-20 3
38 – – – – – Plate, Front Mounting 1

SERVICE ITEMS

35-8480 Cabinet Assy., Pedestal Controller (Includes Items 1, 2, 2A and 39
91-0986 Door Assy., Cabinet (Includes Items 2 and 2A)
35-6399 Base Assy., Triac Module (Includes Items 10–13)
9-1051 Board, Mtg Hole Pattern
363-1683 Washer, Flat, 5/16"
363-1684 Nut, Hex, 5/16-18
363-1686 Screw, Cap 5/16" x 4"



40

Network LTC Satellite 2.0 - 
Metal Cabinet (Sheet 1 of 3)

6

5

11

22

21

13

9

19

10

15 14
16 18

12

17

8

23

7

1
2

21

20

19

4

3

25

24

27

30

41

26

35

28

38 40       
39

29

22
37

36

5

42

29

33
31

34

20

32

6

Front View

Back View



41

Item No. Part No. Description Quantity
Per Assy.

1 89-7708 Timing Mechanism Assy., LTC 2.0 1
2 360-0285 Screw, Machine, #6-32 4
3 - - - - - - - Pedestal, 13" x 13" (See Service Item 89-7983) 1
4 - - - - - - - Lid Assy., Pedestal (See Service Item 89-7983) 1
5 - - - - - - - Door Assy., Pedestal (See Service Item 89-7983) 2
6 363-5369 Lock Assy., Door 2
7 9-1695 Lock Assy., Lid 1
8 89-6730 Back Plate, Module 1
9 *MOD-S4 Module Assy., Output 4
10 89-7711 Module Assy., Pump 1
11 89-7710 Back Plane, PCB Assy. 1
12 360-0498 Screw, Machine, #8-32 10
13 - - - - - - - Washer, Lock, #8 10
14 363-1553 Lug, Grounding 1
15 - - - - - - - Screw, Machine, 1/4-20 x 1/2" 1
16 - - - - - - - Washer, Lock, Internal Tooth, 1/4" 1
17 89-7394 Lock, Module 1
18 - - - - - - - Screw, Machine, #10-32 2
19 8- - - - - - Cable Assy., Output Module 1
20 35-6328 Cable Assy., Modem 1
21 89-7707 Cable Assy. (Power To TM) 1
22 89-7335 Cable Assy., Power Supply 1
23 35-6394 Label, Station 1
24 - - - - - - Back Plate, Power Supply 1
25 35-7288 Clip, Grounding 1
26 1-3082 Screw, Machine, #4-40 1
27 35-8570 Bracket, Modem 1
28 35-8704 Retainer, Bracket 1
29 363-5072 Screw, Tap, #6 5
30 89-7852 Modem Assy., Standard (Includes Item 31) 1
30 89-7680 Modem Assy., LTC/VT Adapter, 2.0 1
31 102-3819 Fuse, 0.75 Amp (10-Pack) 2
32 91-1307 Surge Protection PCB, Communication 1
33 363-5362 Screw, Tap, #6 4
34 91-1405 Cable Assy., Communication 1
35 35-8833 Bracket Assy., Communication Cable 1
36 - - - - - - - Power Supply (See p. 246 for Parts List) 1
37 363-3216 Socket, Terminal Block 1
38 - - - - - - - Screw, Tap, #10-32 x 3/8" 1
39 363-1553 Lug, Grounding 1
40 - - - - - - - Screw, Machine, 1/4-20 x 1/2" 1
41 - - - - - - - Washer, Lock, Internal Tooth, 1/4" 1
42 - - - - - - - Nut, 5/16-20 8

SERVICE ITEMS

360-0565 Keys, Two w/Ring (Golf #1382)
89-7701 Modem Assy., Universal, Service 
89-7709 Back Plate Assy. w/ Output Modules (Includes items 8–18) 
89-7705 Back Plate Assy. w/Power Supply (Includes items 24–42) 
89-7983 Pedestal Assy. 13" x 13" SST (Includes items  3–8)
363-2200 Battery, 3.9 Volt, LIthium 
89-7172 EPROM Rev. 2.5
*89-8118 2.5 Upgrade Kit (Includes 2.5 EPROM, Installation Instructions & Faceplate Decal)

* Order Through Finished Goods Distribution System–Minneapolis



42

Network LTC Satellite 2.0 -
Plastic Cabinet (Sheet 2 of 3)

11

12

1

2

3

4

5

6

9 

8

7

5

10

3

14

13

14

15

17

18
19

2021

23

22
24

16

25

26

27

Front View

Back View



43

Item No. Part No. Description Quantity
Per Assy.

1 - - - - - - - Satellite Plastic Pedestal & Components (See p. 276-277 for Parts List) 1
2 89-7708 Timing Mechanism Assy., LTC 2.0 1
3 89-7707 Cable Assy., Power To TM 1
4 35-6328 Cable Assy., Modem 1
5 89-9062 Cable Assy., Output Module 1
6 - - - - - - - Bracket 2
7 89-6730 Back Plate, Module 1
8 35-6394 Label, Station 1
9 89-7394 Lock, Module 1
10 89-7710 Back Plane PCB Assy. 1
11 *MOD-S4 Module Assy., Station Output
12 89-7711 Module Assy., Pump 1
13 363-1553 Lug, Grounding 1
14 89-7335 Cable Assy., Power Supply 1
15 - - - - - - Back Plate, Power Supply 1
16 35-7288 Clip, Grounding 1
17 35-8570 Bracket, Modem 1
18 35-8704 Retainer, Bracket 1
19 - - - - - - - Modem Assy., Standard (See Service Assy. 89-7852) 1
20 102-3819 Fuse, 0.75 Amp (10-pack) 2
21 35-6328 Cable Assy., Output Module 1
22 91-1307 Surge Protection PCB, Com. 1
23 91-1405 Cable Assy., Com. 1
24 35-8833 Bracket Assy., Com. Cable 1
25 363-1553 Lug, Grounding 1
26 363-3216 Socket, Terminal Block 1
27 - - - - - - - Power Supply Assy. (See p. 246 for Parts List) 1

SERVICE ITEMS

363-2200 Battery, 3.9 Volt, LIthium 
89-7172 EPROM, 2.5
*89-8118 2.5 Upgrade Kit (Includes EPROM, Installation Instructions & Faceplate Decal)
89-7852 Modem Assy., Standard, Service 

* Order Through Finished Goods Distribution System–Minneapolis


